



000238-005

## STARTER/GENERATOR MOUNTING – FE350 (AS11, AS26)

ITEM	PART NO.	DESCRIPTION	QTY
		1 2 3 4	
1	1012830	Screw, M8-125 X 22 Hex-Head .....	2
2	101524002	Bracket, Starter/Generator Mounting .....	1
3	1015932	Bolt, Carriage, 5/16-18 .....	1
4	1016074	Screw, M8-1.25 X 18mm Torx .....	1
5	1016883	Bracket, Starter/Generator Adjustment .....	1
6	101916701	V-Belt .....	1
7	1241	Washer, 5/16 Type A Flat .....	1
8	1242	Nut, 5/16-18 Hex .....	1
9	1624	Screw, 3/8-16 X 1.50 Hex-Head Cap .....	2
10	7174	Lockwasher, 5/16 Split .....	3
11	8754	Locknut, 3/8-16 Hex .....	2

**6**

**G**